Modelo M0920 180MM ANGLE GRINDER

Pagina 1/1



Lista de Pegas

Parts List
Modelo M0920
Descricao em Portugués Parts List
1 454462-8 CAPA DO PINO PIN CAP 1
2 234298-9 MOLA DE PRESSAO 12 COMPRESSION SPRING 12 1
3 266840-8 PARAFUSO 5X35 TAPPING SCREW 5X35 4
4 319004-4 CAIXA DE ENGRENAGEM GEAR HOUSING 1
5 213459-4 ANEL O- RING 32 O RING 32 1
6 264010-3 PORCA SEXT M7 HEX NUT M7 1
7 227616-8 PINHAO 16 SPIRAL BEVEL GEAR 16 1
8 211129-9 ROLAMENTO DE ESFERA 6201DDW BALL BEARING 6201DDW 1
9 240081-4 VENTOINHA 80 FAN 80 1
D10 INC.9,11,12 INC.9,11,12
10A 517891-7 ROTOR COMPLETO 115V ARMATURE ASSY 115V 1
10B 517893-3 ROTOR COMPLETO 220V ARMATURE ASSY 220V 1
11 681666-1 ARRUELA DE ISOL DUSTPROOF WASHER 1
12 211381-9 ROLAMENTO DE 62977 BALL BEARING 62977 1
13 454555-1 GUIA DA VENTOINHA BAFFLE PLATE 1
14A 636381-2 ESTATOR 115V FIELD 115V 1
14B 636383-8 ESTATOR 220V FIELD 220V 1
15 266842-4 PARAFUSO 5X65 TAPPING SCREW 5X65 2
16 143128-2 CAIXA DA MANIVELA COMPL CRANK HOUSING 1
C10 644502-2 GUIA DA ESCOVA DE CARVAO 7-18 BRUSH HOLDER 7-18 2
17 644802-0 SUPORTE DA TAMPA HOLDER CAP 2
18 197165-8 ESCOVA DE CARVAO CB-204 CARBON BRUSH SET 1
20 187638-9 CONJUNTO DO PUNHO HANDLE SET 1
D10 INC.27 INC.27
22 650115-9 INTERRUPTOR TN31-2 SWITCH TN31-2 1
23 687140-7 PRENDEDOR DO FIO STRAIN RELIEF 1
24 266841-6 PARAFUSO AUTO ATARRAXANTE 4X18 TAPPING SCREW 4X18 2
25 682574-9 PROTETOR DO FIO 8-90 CORD GUARD 1
26 697049-5 CABO ELETRICO 2P-1.5X2450 MM-HOMOLOG POWER SUPPLY CORD 1
27 187638-9 CONJUNTO DO PUNHO HANDLE SET 1
D10 INC.20 INC.20
28 266841-6 PARAFUSO AUTO ATARRAXANTE 4X18 TAPPING SCREW 4X18 4
29 256550-5 PINO 5 SHOULDER PIN 5 1
30 263002-9 PINO BORR 4 P/4100NHK RUBBER PIN 4 1
31 211382-7 ROLAMENTO 60777 BALL BEARING 60777 1
32 234299-7 ANEL MOLA 13 RING SPRING 13 1
33 227615-0 ENGRENAGEM 53A SPIRAL BEVEL GEAR 53A 1
34 285851-4 ROLAMENTO DE RETENCAO BEARING RETAINER 1
35 911123-8 PARAFUSO CRM 4X14 PAN HEAD SCREW M4*14 3
36 211487-3 ROLAMENTO 6202DDW BALL BEARING 6202DDW 1
37 265541-5 PARAFUSO M6X22MM HEX.SOCKET HEAD BOLT M5X22 4
38 319169-2 CAIXA DE ROLAMENTO BEARING BOX 1
39 326300-3 EIXO SPINDLE 1
40 122890-2 PROTETOR DO DISCO 180K WHEEL COVER 180K ASSEMBLY 1
Cl10 213017-6 ANEL O-RING 6 ORING 6 1
C20 265198-2 PARAFUSO DE CAB RED M8X25 PAN HEAD SCREW M8X25 1
41 224415-9 FLANGE INT 42 INNER FLANGE 42 1
42 224584-6 PORCA DE FIXACAO 14-45 LOCK NUT 14-45 1
43 257965-9 ANEL DE RETENCAO (INT) R-32 RETAINING RING R-32 1




	M0920
	M0920_lista

